
Investigating Wastewater 
Reuse at MnDOT Truck 
Stations

Sara Heger, Principal Investigator
Onsite Sewage Treatment Program 
University of Minnesota

May 2019

Research Project
Final Report 2019-22

• mndot.gov/research



To request this document in an alternative format, such as braille or large print, call 651-366-4718 or 1-
800-657-3774 (Greater Minnesota) or email your request to ADArequest.dot@state.mn.us. Please
request at least one week in advance.

tel:651-366-4718
tel:1-800-657-3774
tel:1-800-657-3774
mailto:ADArequest.dot@state.mn.us


Technical Report Documentation Page 
1. Report No. 2. 3. Recipients Accession No.

MN/RC 2019-22 
4. Title and Subtitle 5. Report Date

Investigating Wastewater Reuse at MnDOT Truck Stations May 2019 
[...]
INDOT has successfully reused salt truck wash water in the production of brine solution for road deicing. 

Equipment need for this recycling process:: an oil and water separator, a sedimentation and retention 

tank for the wash water, a brine‐making tank, storage tanks, reinforced wire mesh strainers, and 

pumps—with all equipment resistant to corrosion. The salt truck wash water contained measurable 

levels of BOD (30 mg/L average) and TSS (2000 mg/L average) at the Greenfield, IN, truck‐washing 

location, but other wastewater treatment technologies were not used for this project. INDOT evaluated 

the implementation of brine production systems using the recycled salt truck wash water at some of 

their brine manufacturing locations (Alleman et al., 2004). 

4.3.3 Minnesota 

The GNP Co. facility in Cold Spring, MN, installed membrane bioreactors as part of its onsite wastewater 

treatment process, showing notable improvements in water turbidity (Fuhrman, 2011). The GNP facility 

also installed a blower system to improve the activated sludge and membrane processes. They use 



35 

 

automated probes to assess water quality throughout their wastewater treatment system, eliminating 

the need for manual monitoring. Effluent from treated wastewater is reused on site for purposes such 

as vehicle washing and irrigation (Freshwater Society, 2016). 

4.3.4 Virginia 

The Virginia Department of Transportation (DOT) researched reuse of storm water runoff from their 

road‐salt storage facilities in the production of brine. After previous attempts at onsite treatment of 

storm water to remove salts, including the use of reverse osmosis, Virginia DOT decided such treatment 

options would not be economically viable. This study aimed to find the best conditions for brine 

production and the various benefits that would result from recycling salt‐laden storm water. Laboratory 

tests found that the levels of TSS present in the storm water did not negatively affect brine quality, and 

thus the stormwater did not require pretreatment prior to being reused for brine production (Fitch et al, 

2008). 

4.4 SUMMARY 

The treatment of salt truck washing wastewater for brine reuse requires a multiple-step wastewater 

treatment system, targeting the removal of BOD and TSS. The onsite system could include a septic tank 

for initial wastewater collection, sedimentation, and anaerobic biological treatment processes followed 

by aerobic biological treatment and filtration, which could be combined in a membrane bioreactor. The 

high salinity of this wastewater may inhibit activated sludge, dependent on the present bacteria’s 

tolerance. Because chloride cannot be removed by bacteria, biological treatments are a viable option for 

reducing BOD and TSS in the wastewater while maintaining chloride levels for water reuse as brine. 

The discussed treatment technologies all have the ability to remove BOD and TSS to varying degrees, 

while leaving chloride in the water. Before fully implementing any onsite wastewater treatment system 

at the MNDOT truck washing stations, it is recommended that lab tests assess the efficacy of a proposed 

treatment system. Maintenance and regular monitoring are required for any wastewater treatment 

system installed. 

Although the reuse of salt truck washing wastewater to create brine is not categorized with other reuse 

applications, like greywater reuse whose regulations and permits do not apply to this project, some 

regulations do exist. Plumbing code regulations may apply with the installation of wastewater treatment 

systems. 

Other wastewater reuse applications may be explored, such as onsite reuse for toilet flushing, but such 

applications would require significantly more treatment to remove chloride, which are energy intensive 

and costly processes. Compliance with regulations on allowable discharge concentrations of detected 

compounds would be required for other wastewater reuse applications. 

Although only wastewater treatment technologies were explored for the removal of BOD and TSS, 

significant levels of zinc were detected in the salt truck washing wastewater. Because zinc was detected 



36 

 

in the original brine, it is advised that the source of salt be reassessed to avoid discharging zinc in such 

high levels. 

Overall, the onsite treatment and reuse of salt truck wash wastewater from MNDOT truck washing 

stations to create brine seems feasible, and this reuse can help reduce chloride loads to municipal 

wastewater treatment plants as well as lessen the demand on water resources.  



37 

 

CHAPTER 5:  COST ANALYSIS OF WASTEWATER TREATMENT 

TECHNOLOGIES 

5.1 BACKGROUND 

The Minnesota Department of Transportation (MnDOT) generates a significant amount of wastewater 

containing high chloride levels as a result of washing vehicles and trucks used for road salt application. 

One option for managing this wastewater is to treat it on-site and reuse the effluent to make brine for 

road application, rather than routing the water to a municipal wastewater treatment facility. Based on 

sampling performed over the winter of 2017/2018, biochemical oxygen demand (BOD) and total 

suspended solids (TSS) need to be removed from the wastewater prior to use in brine production 

(UMNa, 2018). Following a review of available wastewater, two viable treatment technologies which 

could potentially be applied to a high-chloride reuse system were chosen for a cost analysis (UMNb, 

2018). A recirculating sand filter (RSF) and a membrane bioreactor (MBR) are the two wastewater 

treatment systems analyzed in this report. Both systems were chosen because they are effective at 

reducing BOD and TSS in a truck wash water waste stream. The basic difference between these systems 

is how the dissolved oxygen is provided. RSFs use passive aeration while MBRs use mechanical methods 

to transfer oxygen. In either case, high rates of BOD removal can be achieved but with different 

economic and managerial requirements.  

5.2 WASTEWATER TREATMENT SYSTEM TECHNOLOGY OVERVIEW 

Whether a RSF or a MBR is chosen for this project, a 2,000-gallon flow equalization with dual pumps is 

recommended to be installed due to the variable flow rates from truck washing.  Both of the proposed 

systems use aerobic treatment to remove BOD and TSS.  The primary function of aerobic treatment is to 

remove oxygen demand by providing naturally occurring organisms with sufficient oxygen to process 

organic and other compounds present in wastewater. 

5.2.1 RSF 

RSFs are a fixed growth aerobic treatment system. In fixed growth systems, wastewater is applied to a 

fixed surface (typically using a pump), microorganisms become established and break down the 

constituents. Microorganism production is slower during colder temperatures. The filter could be 

located indoors to or placed in an insulated container outdoors to promote production. This action 

provides tremendous surface area for oxygen transfer, effectively reducing BOD and TSS. In addition to a 

septic tank and flow equalization tank, this system has a watertight container to encapsulate the media, 

an effluent distribution network, coarse sand and gravel media, an underdrain, a control system, a 

recirculation tank, a distribution line and a return line.  For this evaluation, it was assumed the RSF will 

be built below grade but it could also be constructed in a watertight container inside a building.  

Wastewater will be loaded onto the sand treatment media at a rate of approximately five gallons per 

day per square foot (forward flow). To reduce the amount of solids in the wastewater applied to the 



38 

 

sand filter, a septic tank capacity of four times the design flow was included in the design.  The flow 

equalization tank will dose into a 2,000-gallon recirculation tank with dual filtered pumps to dose the 

sand filter.  With a design flow of 1000 gallons per day, the RSF system requires approximately 300 

square feet of land in addition to spatial requirements for all the tanks and piping (Buchanan et al. (a), 

2010).  After the wastewater passes through the media, the flow is split. About 20-25% of the effluent 

flows to the next treatment component or to a dispersal component. The rest of the flow is directed to a 

recirculation tank and blended with wastewater that has received only primary treatment (liquid-solid 

separation). Many different recirculation regimes are possible depending upon the wastewater 

characteristics and treatment goals. RSF systems are easily scalable if the design flow varies from 1,000 

gpd.  Due to the higher organic load of the wastewater, the RSF will be similar to a trickling filter.  

Usually, trickling filters have far greater void space and porosity within their media, which allows for 

higher organic loading. The higher loading rate and increased void volume with the proposed RSF 

promotes a heavier biological growth on the media. This growth will periodically “slough” off and travel 

with the effluent to a recirculation tank where it settles out.  

 

Figure 5.1 Recirculating Sand Filter Flow Path 

The largest advantage of a fixed growth aerobic treatment system may be flexibility in siting. The ability 

of the system to transfer oxygen to the microbes that facilitate treatment is critical. The site must be 

graded to prevent stormwater runoff from entering the system and inhibiting this transfer of oxygen.  

Sand or sand/gravel filters are generally constructed on site with a PVC watertight liner using two feet of 

sand with a particle size 3.0 to 5.0 millimeters. An additional two feet of gravel ¾” to 1” in diameter is 

placed beneath the sand as an underdrain. These specifications are designed to provide the 

recommended surface area for bacterial attachment, adequate void space for passive air flow to provide 

oxygen to aerobic organisms and prevent rapid clogging (in media filters) by the combination of filtered 

solids and biological growth. 



39 

 

5.2.2 MBR 

An MBR is a suspended growth aerobic treatment system. In suspended growth systems 

microorganisms and wastewater are continuously mixed in a well-aerated tank. Aeration is often 

provided mechanically by compressors or blowers that introduce air into the water. MBRs are also 

effective at reducing BOD and TSS. MBRs include activated sludge components but use membrane 

filtration units to separate biomass from effluent. First developed in the 1960s, MBRs have undergone 

significant modifications since the late 1990s that have resulted in a more robust and practical 

membrane filtration unit. Unlike the suspended growth configurations previously mentioned, MBRs do 

not depend on gravity (settling) to separate the biomass and effluent. With membrane filtration, time 

and space required for biomass separation is significantly reduced. As a result, MBR systems can treat a 

greater volume of water and occupy less space than conventional suspended growth systems. However, 

the increased treatment capacity is accompanied by increased electrical cost because greater aeration 

capacity and pressurization is needed to operate a MBR at its full potential.  

In addition to a septic tank, a flow equalization tank, and a pump to time-dose the recirculation tank, 

this system has an aerated bioreactor tank, blowers, filtration membranes, and a control system. The 

design flow of this system will be 1000 gallons per day. Space requirements for a membrane bioreactor 

are less than that of a recirculating sand filter, as space is only needed for each of the tanks and their 

associated equipment and piping. A membrane bioreactor system is easily scalable as tank sizes are 

adjusted for a site’s expected daily wastewater flows (Buchanan (a) et al, 2010). MBR systems have 

evolved over the last 10 years to be easier to maintain and operate.  If MBRs are installed it will be 

critical for MnDOT to either train staff in house or contract out maintenance of the filters.   

Figure 5.2 Example MBR Treatment Train  

http://ceraflo.com/MBR_tech.html 

 



40 

 

5.3 WASTEWATER TREATMENT SYSTEM COST ANALYSIS  

A cost analysis tool created by the Water Research Foundation was used to estimate total and itemized 

costs of the RSF and MBR wastewater treatment systems (Appendix E).   This tool, updated in 2018, is a 

workable spreadsheet that takes into consideration site-specific data, incorporating local sales tax, 

electricity rates, contractor charges, daily wastewater volume, and onsite soil conditions (Buchanan et 

al, (b), 2018). The truck station in Arden Hills, MN, was used as the site location for both wastewater 

treatment systems analyzed. The expected electricity rate, priced per kilowatt-hour, was based on the 

Xcel Energy Minnesota business rate for on-peak services from October through May (Xcel Energy, 

2018). It was estimated that the equipment would only be operating six months per year.   

These cost estimates do not include routing the treated effluent to the brine production site. The zip 

code for the facility was used to determine the location factors that indicate the local cost of labor, 

materials, and overhead as compared to the national average.  Location factors are published each year 

by the R.S. Means Company, Inc.  The data used by this model are from the RSMeans Building 

Construction Cost Data, 67th Annual Edition (2017). 

It is likely that MnDOT’s cost will be higher due to labor compliance requirements—the labor rate was 

adjusted by a factor of 1.3 to estimate this difference. It was estimated that the operation and 

maintenance costs for the MBR would be double that of the RSF due to the cleaning requirements of the 

membrane.  The assumptions in Table 1 were used to determine maintenance costs (Buchanan et al, 

2018). 

Table 5.1 Maintenance frequencies over 25 year design life 

Item Frequency Occurrence 

Septic tank cleaning 3 years 8 

Recirculating tank, flow equalization and 
MBR tank cleaning 

5 years 4 

Pump replacement 7 years 2 

Blower replacement 5 years 4 

5.3.1 RSF 

The system may be designed to function for 25 years and would be scheduled for full replacement after 

that time.   The upper portion of the sand media will needed to be replaced periodically due to plugging. 

It is estimated that this replacement will need to occur every five years—more frequent than traditional 

sand filter systems due to the high organic and chloride contents in this waste stream. This means the 

sand media would need to be replaced four times throughout the system’s lifespan prior to full-system 

replacement. It is estimated that the septic tank will need to be cleaned every three years and the 

recirculation and flow equalization every five years.  These costs were averaged out over 25 years to 

determine the annual costs.   



41 

 

5.3.2 MBR 

The system may be designed to function for 25 years and would be scheduled for full replacement after 

that time.   Energy requirements and their associated costs will be higher for an MBR than for an RSF 

system due to the continual operation of a blower. The upfront and electrical cost of the MBR was 

adjusted by a factor of 1.3 due to the addition of a membrane, compared to a typical suspended growth 

reactor. 

Table 5.2 Summary of Cost Analysis 

Technology Capital Cost 
for 
Installation 

Annual 
Energy 
Costs 

Annual 
Maintenance 
Costs 

Annualized Cost 
to Rebuild System 
in 25 years 

Life Cycle Present 
Value Based on 25 
year Design Life 

RSF $92,100 $9 $2036 $3,684 $445,579 

MBR $56,824 $293 $1567 $2,273 $297,396 

5.4 MANAGEMENT REQUIREMENTS  

Regular service is important for all systems to ensure long-term performance, the system’s ability to 

protect public health and the environment and to protect MnDOT’s investment. Frequency of operation 